
251225

BED177AQ
Assembly Instrusction

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



 
01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



Part list

1 X1 2 X1 3 X2

4 X2 5 X1 6 X1

7 X1 8 X1 9 X1

10 X1 11 X1 12 X2

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



Part list

13 X1 14 X1 15 X2

16 X1 17 X8 18 X4

19 X24 20 X1 21 X1

22 X2 23 X2 24X2

long short

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



Part list

25 X2 26 X2 27 X2

28 X2 29 X2 30 X2

31 X1 32 X1

long

 short

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



Hardware list

A X90+5 B X15+1 C X34+2

E X20+2 F X14+1 G X8+1

M X1

D X16+1

Strip light X1

Remote control X1

Plug  X1

Please remove the plastic
film here before using the
remote control.

H X8

I  X6+1 J  X7+1 K X3 L X2

N X16

O X3

P X2

6*40m
m

6*30m
m

M
6*30m

m

3.5*14m
m

3.5*30mm 5*80mm

 
9.5*10m

m

M
6*28m

m

M
6*35m

m

M
6*10m

m

M
6*50m

m

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



Hardware list

Q X3 R X1 S X1 T X1

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



1

2
3

4

5
6

7

8

9

10

11

12

1213

14

15

15

16
17

17

17

17

17

17

17

17

18

18

18

18

19

19

20

21

22
22

23

24

23

24
27

26

27

26

25

25

28

28

29

29

30

30

32
31

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



STEP 1

STEP 2

E 6PCS

G 2PCS

K 3PCS

25

E

E
G

K

Note: The side with the screws is
on the outside.

Note: The side with the screws is
on the outside.

F 6PCS

G 4PCS
PANEL

SHOULDER

INSERTING AND TIGHTENING CAM-BOLT

PANEL
PANEL

Place Cam-bolt on pre-drilled
hole and screw in vertically

Shoulder is flushed (on the
same level) with the panel.

 Shoulder is above the panel.

G

Insert Cam-lock
with arrow align
to Cam-bolt head

INSERTING AND TIGHTENING CAM-BOLT

CORRECT WRONG

Align the arrow
on the Cam-lock
to the Cam-bolt
head and insert
the Cam-lock.
Ensure Cam-lock
is fully inserted.

25

31

32

G

G GF
F

F

F
F

F

WARNING!!! After locking
Component E in place, Component
K may shift sideways. If such shifting
occurs and the component cannot be
locked, make adjustments
accordingly.

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



STEP 3

E 6PCS

31

Insert Cam-lock
with arrow align
to Cam-bolt head

INSERTING AND TIGHTENING CAM-BOLT

CORRECT WRONG

Align the arrow
on the Cam-lock
to the Cam-bolt
head and insert
the Cam-lock.
Ensure Cam-lock
is fully inserted.

25

25

E

4

C

3

D

D 4PCS
M6X50

C 2PCS
M6X10

2

1

3

3

4

4

STEP 4

32

D

D

D

E

E

E

E

E

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



STEP 5

A
A

I

I 6PCS
3.5X14

M6X28
A 16PCS

32

A A
A

A
A

A
A

A

AA
A

AA
A

25

25

25

25

I

I I

I

I

31

32

31

80%

80% tighten bolts.

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



STEP 6

G 2PCS

J

J

G
G

20
21

20

21

J 7PCS

32

31

3.5X30

STEP 7

H 2PCS

B 2PCS

J

J
J

J
J

J

8

10

13
B B

H
HH

B B

M6X35

100%

After installation,
tighten the remaining
screws to 100%

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



7

9
14

B B

H

15

12

BX2

15 11

12

BB

B

H
H 2PCS

B 4PCS
M6X35

H 2PCS

B 2PCS
M6X35

HH

B BSTEP 8

STEP 9

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



6

5
15

12

B B
B

H

C 4PCS
M6X10

H 2PCS

B 4PCS
M6X35

15

12

BX2

11

11

CX4

STEP 10

STEP 11

BX2

HX2

14

13

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



 BX3

16

Kind reminder: According to the previous steps, The pipes located on the four sides
must be accurately aligned and inserted into each other, Insert into the card slot,
otherwise the wooden board will not be installed in place.

STEP 12

A 12PCS
M6X28

24A

A

A

23

17

17

17

16

B 3PCS
M6X35

11

24 A

A

17

17

A

23

17

Two people are required
 for the operation.

STEP 13

5

6

 Please pay attention to the direction!!

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



STEP 14

STEP 15

A 4PCS
M6X28

22

F 8PCS

A

F
F F

F

X2

D 2PCS

17

22

A
17

29

M6X50

D

D

11
22

22

 DX211

Two people are required
 for the operation.

 Please pay attention to the direction!!

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



STEP 16

D 6PCS
M6X50

E 4PCS

EX4

29

22

22

29

29

E

E

23

24

24

23

2322

EX4

E 4PCS

D

D

D

D

D

D

DX6

STEP 17

22

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



STEP 18

C 12PCS

CX12

M6X10

Q 3PCS

QX3

C

C
C

Q

Q
Q

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



1. Take out foam from the package and lay it flat on the ground.

2. Take out the six wooden boards one by one (numbered 26, 27, 28).

3. For better installation, please use this R accessory screwdriver to lock the N
accessory, locking it 50%.

4. After completing the above steps, continue with step 19 of the instruction manual
until step 24 locks the N part to 100%.

Reminder: Pay attention to safety during installation and do not get your hands
injured by screws.

Please lay it flat on the foam to avoid damage to the wavy shape of the board

NX16

N 16PCS

N

N

N

N

N

N

N

N

27

26

28

X2

STEP 19

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



STEP 20

28

30

30

STEP 21

30

AX14

C 4PCS
M6X10

P 2PCS

A 14PCS
M6X28

 CX4

PX2 C

C C

C

A

A

26

27

L 1PC

 AX14
 CX1

 LX1

A 14PCS
M6X28

C 3PCS
M6X10

C

C

A
A
A A

A
A
A A

A

A

A
A

A
A

A
A A

A

28

28

CX2

O 1PC

 OX1

A

A
A A

long

O 1PC

O

CX2
A

OX1

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



27

26

L 1PC

A 14PCS
M6X28

C 3PCS
M6X10

 OX1STEP 22

 LX1
 CX1

 CX2

27

AX14
O 1PC

STEP 23

 CX4

28
28

 P

C 4PCS
M6X10

C
C

long

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



STEP 24

1 2 3

M X1

Strip l ight X1

Plug  X1

M 1PC

After all the light strips are assembled,
fasten the screws on the light strips fully
tight.

STEP 25

A 16PCS
M6X28

18

18

18

18

A A AA

A A

AA

AAA A

A A

A
A

AX16

80%

80% tighten bolts.

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



C 2PCS
M6X10

D 4PCS
M6X50

D
D

D
D

CX2

L

STEP 26

19

19

STEP 27

100%

After installation,
tighten the remaining
screws to 100%

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23



Complete Assembly
STEP 28

01 02 03 04 05 06 07 08 09 10 11 12 13 14

15 16 17 18 19 20 21 22 23


